

**Test Report**

**No: GZFDN130400735FD**

**Date: 2013-04-26**

Client Name : IICC BIOTECH LIMITED  
 Client Address: Office 701, tower B, NO.555 Pudong Avenue

**The following sample(s) was/were submitted by/ on behalf of the client as (except SGS reference no. & SGS job no. & Date of receipt & Testing period):**

Sample Name: mattress fabric  
 Batch No.: /  
 Production Date: /  
 Manufacturer: /  
 SGS reference no.: SUZPL130400055  
 SGS job no.: GZFDN130400735FD  
 Date of receipt: Apr. 15, 2013  
 Testing period: Apr. 15, 2013 ~ Apr. 26, 2013

**TEST(S) REQUESTED:**

Selected test(s) as requested by applicant:  
 Evaluation for anti-mites activity

**TEST METHOD(S):**

GB/T 24253-2009 Textiles-Evaluation for anti-mites activity 9.1 Repellent method

**TEST RESULT(S):**

TEST ORGANISM	Test result		Repellent rate	Requirement of GB/T 24253-2009 (Repellent rate)	Comment
Dermatophagoides farina	Sample	7	94 %	≥ 95%, the sample has very good anti-mites activity; ≥ 80%, the sample has good anti-mites activity; ≥ 60%, the sample has anti-mites activity;	the sample has good anti-mites activity
	Control sample	111			

Remark: Control sample is standard cotton, without any treating but high temperature cooking and washing by distilled water.

Signed for and on behalf of SGS



Authorized Signature  
 Winnie Lee

Test Report

No: GZFDN130400735FD

Date: 2013-04-26

SAMPLE DESCRIPTION: Fabric

Photo Appendix



SGS authenticate the photo on original report only  
\*\*\* End of Report\*\*\*